“. 1

&

29 €9¥969

P1090

NO. | DESCRIPTION NO.| DESCRIPTION

1 COVER OF FRONT HANDLE 34 | DBELT

2 TAPPING SCREW ST4x16 35 | BELT COVER

3 FRONT HANDLE 36 | TAPPING SCREW ST4Xx14
4 SCALE 37 | SMALL BELT WHEEL

5 DOUBLE HEAD SPLINE 38 | TAPPING SCREW ST4x12
6 BOLT M6X10 39 | BEARING COVER

7 SPRING WASHER @6X@9X2 40 | BEARING 608

8 FLAT WASHER @6X@9X2 41 | ROTOR

9 SCREW ARBOR 42 | BEARING 626

10 | FOAM PAD 1 43 | WIND DEFENDER

11 | FOAM PAD 2 44 | TAPPING SCREW ST4X55
12 | FRONT BASE BOARD 45 | STATOR

13 | BEARING 607 46 | HANDLE COVER

14 | KNIFE SHAFT 47 | INDUCTOR

15 | TIGHTEN BLOT 48 | LABEL

16 | KNIFE SUPPORT 49 | HANDLE COVER

17 | M5 BOLT 50 | SWITCH

18 | KNIFE 51 | CORD CLAMP BOARD
19 | KNIFE CLAMP BOARD 52 | CAPACITOR

20 | DUST CONNECTION ADAPTOR 53 | POWER CORD AND PLUG
21 | KNIFE GUARD 54 | CORD GUARD

22 | RETURN SPRING 55 | CARBON BRUSH

23 | HOUSING 56 | BRUSH HOLDER

24 | NUT M6 57 | BRUSH CLAMP

25 | REAR BASE BOARD 58 | INLET COVER

26 | HOUSING 59 | HEXAGON KEY

27 | DEPTH GAUGE 60 | SPANNER

28 | HEATING SHRINK TUBE 61 | DUST BAG

29 | KNOB 62 | BOLT

30 | BEARING 6000 63 | CASTLE NUT

31 | BEARING COVER 64 | FIX BRACKET

32 | BIG BELT WHEEL 65 | PARALLEL GUIDE

33 |NUT M8

RU-ST20140718



